Clean Technol., Vol. 29, No.1, March 2023, pp. 31-38

00|32 2H =S 018¢ 2|9 It MEUH

15 A st WA ot skt
SAREE AT A LSRN YHETE 2497
64192 L o]
A7 O RA BER 74, B2 A A AAQIATE BE 3163175

(2023 190 259 B4 20231 290 139 78 B4 20231 39 29 Ae)

Method of Reducing Separation Membrane Fouling Using Microbubbles

Kyung-Hwan Ku' and Younghee Kim'*

"Hoseo Graduate School of Ventures
2497, Nambusunhwan-ro, Seocho-gu, Seoul Republic of Korea
’Room 316,317, Building B, Hangang Duclass Knowledge Industry Center,
74, Mungung-ro, Uijeongbu-si, Gyeonggi-do, Republic of Korea SINWOO Engineering Co., Ltd

(Received for review January 25, 2023; Revision received February 13, 2023; Accepted March 2, 2023)

Q o

229 9. 121 A TSR Q5 390 A dEA o ® B 5E @4 Aste SEskade A4 i e e
ABHTOC) 71%0] AW L, A 524 SR 919] s 24 Aol §of AT} Fhalo] F7ksa glek. Aol A 5t
231 4] 2 MBR(membrane bio-reactor) 8-S HHH 0 2 ALg8t0, §7] § 57] ol& A7 1e]1 Ss-EA0| AL
di%o] Qiths AWARSL Ao] dlth. AT, Feluhe A-8% MBREAS 5% BH& A F-587 (mixed liquor
suspended solid, MLSS)& Q18 £-2]8t0] at-0 ol(w--a)) @Aho 2 e uhAl 4 ulg WA o] BA7L Qlek. & Ao &
2t £.A] o ol 9| Bl ure] gt Al Bwk Aok, e AAE AAMSILA i) T4 A 413t i) vho] Az E o]
A B8-S BB 71E MBRE 0] 9571 S5 $7]29} MBRE Afojo] AHEE A5l WAZE AT 4
547} 99U BeluE e vo] R BE ST vlo| AR W B 74U 159 7170 7 tho Amul g Wl
215 215 (ON), 1A-5(OFF)3to] Hhd AR(ALE A 3 TOCE S43tAch AA2E AN 4547t Bejuzz 99
3] 24 MLSS9] 95%0l44o] A= o] A=e 59 090 2 Re vo] e AL 13} AT 5 Ui WAZE

2 A5 2o Hho| S B 0] 4802 Belupo] oS 16~ 2.34) b4 Wl EATS H) 1.48) Z/F5teich nlo] 2 S
o] HE(ON)2.2 TOC A 71 &L 58% 0|4} Z713c. 57/ %9} Bejut .2 Re) L odto] vz} W4 Bajute) nhee) a4t
2 AR 5 AT, F7hE vo] AW B A83to] Bejute] ok, Bukt b (e ol Ao AEAQ TEH
2 zue AN

FH|Of : vl A2 &, 17, MBRE R, TOC A A, 2|9}

Abstract : Due to water shortages caused by water pollution and climate change, total organic carbon (TOC) standards have been
implemented for wastewater discharged from public sewage treatment facilities. Furthermore, there is a growing interest and
body of research pertaining to the reuse of sewage treatment water as a secure alternative water resource. The membrane
bio-reactor (MBR) method is commonly used for advanced wastewater treatment because it can remove organic and inorganic
ions and it does not require or emit any chemicals. However, the MBR process uses a separation membrane (MF), which requires
frequent film cleaning due to fouling caused by a high concentration of mixed liquor suspended solid (MLSS). In this study,
process improvement and microbubble cleaning efficiency were evaluated to improve the differential pressure, water flow, and
MF fouling, which are the biggest disadvantages of operating the MF. The existing MBR method was improved by installing a
precipitation tank between the air tank and the MBR tank in which raw water was introduced. Microbubbles were injected into a

* To whom correspondence should be addressed.
E-mail: yhkim514@hoseo.edu; Tel: +82-2-2059-2354; Fax: +82-2-707-5770

doi: 10.7464/ksct.2023.29.1.31 pISSN 1598-9712 elSSN 2288-0690
This is an Open-Access article distributed under the terms of the Creative Commons Attribution Non-Commercial License (http://creativecommons.org/licences/
by-nc/3.0) which permits unrestricted non-commercial use, distribution, and reproduction in any medium, provided the original work is properly cited.

31



32 A% 1Y

Lo

separation membrane tank into which the supernatant water from the precipitation tank was introduced. The microbubble
generator was operated with a 15 day on, 15 day off cycle for 5 months to collect discharged water samples (4L) and measure
TOC. As the supernatant water from the precipitation tank flowed into the separation membrane tank, about 95% of the
supernatant water MLSS was removed so the MF fouling from biological contamination was prevented. Due to the application of
microbubbles to supernatant water from the precipitation tank, the differential pressure of the separation membrane tank
decreased by 1.6 to 2.3 times and the water flow increased by 1.4 times. Applying microbubbles increased the TOC removal rate
by more than 58%. This study showed that separately operating the air tank and the separation membrane tank can reduce fouling,
and suggested that applying additional microbubbles could improve the differential pressure, water flow, and fouling to provide a

more efficient advanced treatment method.

Keywords : Microbubbles, Fouling, MBR method, TOC removal, Separation membrane

LM 2
RERSERAEE R e E R Rt
Qs ko] JGBAER, THE )02 B BE A4o] A
AAR T HARAT k. BARE FFseAY A4

g4 wlE7)E 73ee dsteg &S87|ekA®(Total organic
carbon, TOC) H&7]&S Z-8(2020.1.1 A|g))sla, A LF7
A%} A](tele-monitoring system, TMS) AX|] 0 & 40|
&% (pH), 7154 (biochemical/chemical oxygen demand, BOD/
COD), l"i—-ﬁ—%%—_._](suspended solid, SS), ¥ YA F(total nitrogen/
phosphorus, TN/TP) Bj&-& 24A|7t Ta|olo] W5 =4 74
2 9ig ABe Aget o)

A1) BROAE oA 4R SRS 95 WE, B A%
sl SR Aolg So qiyel Bilo] FHSE 9
o}, Seluehs 20019 st Aoleg oms1Y o
228 5000m’ o4e] BRARAAA) oF, BES
S22 g4 o] 8B-L 2.9%((2001 )0 A 15.4%(2021)2 i
S7Fohs FAlCITH2,3]. I skeAlElas Afol82 e AA
gl & diF2 A AU-E(53.1%)9F SH-RA-8(33.2%)
E AREY, 38R o183 AsiAE LA E H

oA 2 8 SEol SFEH2] HEAQ] LA
" O & A2/O(anaerobic-anoxic-oxic), UCT(university of cape
town), MBR(membrane bio-reactor), MUCT(modified UCT), VIP
=o] A4 9 9 AAZAHo] At

Eel)

ol

(virginia polytech institue)
[4-6].

RS S REA)2 MBRBE ndoR
st, 22d 7le o] 8t #AE FHS 5 W R R F
7] ol 5= Xﬂﬂoﬂ o] 8=, sFHd o) AME H HiEo] gl
o] AR Aol A7) Bk 7|5 Z7]of et 5
FA 2] RopollA AREE= Yol (microfiltration, MF,

715-37]: 100~500 nm), $+L]oj 1}t (ultrafiltration, UF, 2~100
s A5A e D Saeh Bofold ALgElL Lol gkt
(nanofiltration, NF, 0.6~1 nm), G4 5T (reverse osmosis, RO, <
0.6nm)°o. & FLEETH7-10].

T2} BETHMPE A8 MBREHS LA wg2
Fof| ZAste B&=A E5(floc), PIFEC] HH|GE Al

%38t B (extracellular polymeric substance, EPS)Q} &= 0|

4 2450] 2 AN T2 JHsto] FEH(biofilm)

o
-

B
2

4oz utQ H(fouling)S
AP

OB 4 STkl S5, 5
VAR EPE 94 4Rd 2ot 23
(0.1~0.45 pum), TEA}F 871 E(0.01~0.1 um) = o] thek w3
o] QIt}H12,13]. £ HHo| FAE AELL But A5
A, o] AGA B T AAER opfet R of
AR OIg 27 0 9, BRe] APl e Frg
AR f 52 AU (transmembrane pressure, TMP) Q-
2 YA ARgo] F7Ishs EAI7E e [14,15], Aol A=
gz =9 MEy} 22 A Agor Hrgh HEjH]
& 98 4 AGAY] @RS S45kaL Stk

/\g% %]/ﬂ H]—X]_(PJ— _"E_jq‘/\-] = _‘H‘é‘]— QJd}xlo] v
F71491 2214 A4, fd5 2 MAA(F4a A2, -A A
2)), =9t BE -_r“é 4 2 WAo] Ws} 5o] ek A3
Hl(scrubbing), &2 A (flushing), FA] A (back-washing) 52} Z&
2 =94 A& H2 BE AAZE olgE Bet oty Al
A Al EEde] 294 &4 7Fd 4 AT 14-16]. FUdg &
24508 e AT AP A=A AR Aotda
AFEF(NaOClo] 3ol ZFsto], 7153 v & EF
g2 | Ek(trihalomethane, THM)Z} 2 opA| €] A A] = (haloacetic
acid, HAA)®} Z+2 Hlobyd A=BAES AT 2 9ith17].

5Y 889 08 AR AT et 2l 0o
E, AAgGA 59 I ARE-S el e it ofuz
£29o] B7 A EJor +RAE 9 A|AE0] Haro]
9ol wAF7|7F SSETH18,19].

olZfgt A= FFetAQl WY HEHTb= e S Had)
st7] Qo Hrdol 3718 T F55ke] Mt (shear force)
= WBAA o] 2ES FATIE e A € A=kl 9l
TH20]. 2ol e A0S fsf wio|A2HES 483
o 2 8-S FAAAA AART A7 TRE I QIoH21]. vt
ojZzHE 7He & $87]& EokRe /A A
&, SkrAYY 2eAdY Ta, AT SVHE AT Aa
7] S871s, 2d S84 50l AUAt22-26].

oA 2HEL HeAYdM= g E2E fI8 A4
10~50 um®] =715 o]&5tH, Aol whet FEA 2ol A
L oF 50 um, AFSHESO) Al 10~30 um7} AFREITH27). To]
ARHESZ 29 13 mm9| =¥ £& ' 455, 5 AR
17, 4otel A7 Zobol Tt vt B +3
Sl 570l A28 o]2Rt A= dut HE



o vlsto} 1 =717k Aot v ER A o] FrhEORM Hao] B
gutoz Y Aggol IYsiEle] 7|E WelnEe Abg
wAEe] 30 jste] ol g 89 28| kot
[29]. Z, 7|met PYAES FE 7HsA B7hE YAEo| mrt
A BT G, 2FHE vlo]IRHBL 2930 EL
S-S WA SO 4,000-6,000°CS] TLL WAA
Z1TH30]. SA5HE W mho| Tz ulBo] A Ao vk E ALt
FAHste W AW BelHoR FEste wyEwA OH o
T]ZH(Hydroxyl Radical)o] 227408 whislA] €t} OH 2]
2o A% ASARA LFo] $53kT ez o] §F
AL o] Fi 4T ATH3132

2 A7 nolamug Agow Eejuo] 78w vl

2] o5} QAHE gL YAste] Hejue] SYL A
shaL wejuel 2o wAl] W ulg Ag % KA §o|
=

How shqt.
Jeog, Bejuze SQEE 9718 Hale Hujg Az
a7 99, i) 28 AL Bejut 24e B2 MBREHOIA
A4ZE AR 4542 BYuze 49471 & Yo vjo]
AmEEe Fste], nlo|azu e A8 §5o] t2 3
28 9 i) A2l50] 4 7J4; ToC A% GIE ZASAT.

2. My

o oA AxE A4 FTA
ojZA DFM-1000 A$HLE 0.2 ume] 3=
2712 73 gtk Beju BEY] fa9 WAL 10mo] 1,
Bejured @ AT 22 23 mmst 0.9 mmo] ], WeRE
Jo] =3t PVDF(polyvinylidene fluoride) Z|Z 9] E&|=-
ARESLEE. t Aaee WS 3 HeAH G a4l &
e mEnRolA Aole 23 AU AESE AHES
ek Y5 d RO AN RS E 75 Table 17}
At} pHE A7 & 7|%A] o= 4% 2H, TOC, BOD,
S, TNS} TP W=l 4 2% 94 o] he) grasieon,
ESE 7I1EA] o|HE A EH A

=L

i3

T AE59 a0l 2 5L (pH), TH1EAT, A&
AbA Q 13K (Biochemical oxygen demand, BOD), 5-3-%

A, 82 293 $92 Syt

THES 04305.1c). SS= 2] 7R (glass microfiber filter,
GF/C)o 287 AMmE AR s FFo= Ax(105
CpFt % olols RO FAS 2Asto] AUAHES
04303.1b). S84 X FUL FALFFEAR SHSFATHES
04363.1a E ES 04362.1c). ZAEHA] F-5-5Z (mixed liquor
suspended solid, MLSS) 5= FHE& HFREZD F47|
(sinsche Q-TSS, ES TECH)Z =43} t}.

ulola2uE g A5 o] At elS 98] 22 &

EA A, AR 9] G (flow meter)T} X}t (differential pressure)
i,
DO A= wel DO meter (YSI 5100, USA)E =43}
Ak 9% % FS WA 27 290-3% 2757 Gnstan-
taneous water flow meter)2} £-3}4]0] A](compound gauge)Z =
e,

BEE} Ee A vlolazuRe] P 24
sl vAI71252] ZlolE #olAl 3E Atvto] 8% AR
Al5=7(particle counter) (laser trac PC2400D, Chemtrac Systems,
USA)Z 753t &¢te & wats= 7| 239 FAHUS 5
Ho2 At A4 Ao olFstel lnes SHsiach
A8 AHLR (S miminsto] Yat A%71S]
B U & Fo|AE E5f Hol YAtol L uf W 3

= Abgstlon, Sjd/AREY] AE " JAF 2710 o
2t 2 okieh. o] AEHEY] 472 33] WHE S4gkl of
o BAAE AEH. vlo|A2HE A ER20 Tt 2~5 um
L 40%, 5~10 pm= 5.8%, 10~15 pm= 2.5%, 15-25 um= 7.9%,
25~50 um= 28.7%, 183l 50~75 um= 11.9%, 75~100 um
1.9%0 2 ER3c} upo]Z2HE JAH A= 2~5 um Al
2]t 25~50 pm EZ7} 7HAF =94t

ANep

2.3. 4% x|

£ 7o) A AF A= Figure 13 2t} A2/0 FH0]
A8 Bejet 3HE BRE, 9571 FYEE 571x9 22
oF mgo] AXE e R Atolo] Mool HHxg FAHH A
Az RES AX5ha, HERo] YRR uo]g2HES F
AZ gt mpo|A=HE TBAAE HAX|H]IH33]. A9
AAEF2 AR 71E 150 mYday Al HFEE Y Foltth

Table 1. Properties of the raw water, microbubble treated effluent water, and waste effluent standard

Parameter Unit Raw water Effluent water Effluent standard
pH 6.8 7.0~7.2 5.8~8.6
TOC [mg/L] 1749.1 28.0 75
BOD [mg/L] 3836 2.8 120
SS [mg/L] 1220 0.8 120
TN [mg/L] 117.6 1.2 60
TP [mg/L] 33.54 0.92 8




Lo

| REEE T
| ERFEREAETY

CHEMICAL TANK
AlZ504

CHEMICAL PUMP

SCUM REMOVER g

[157 agAATION TN | [2n0 AgRATION TANK |

©

SLUDGE SCRAPER

1“”@

SLUDGE TRANSFER TANK(RETURN)

SEDIMENTATION TANK

I

MICRO BUBBLE

ORIFICE

PRESSURE FLOWMETER

GAUGE

QUTLET

BLOWER

MEMBRANE FILTER TANK

Figure 1. Schematic diagram of A2/O method using microbubbles in this study (A, B: air injection line, C: air lift to remove the floating scum
in the supernatant water of the sedimentation tank and sending it to the previous reservoir).

|

Pretreatment 55 Phosph e g s ) Denitrification E organic matter L
serstion  removal (P) release Denitrification Organic matter removal Phasohorus refesse e y Disnifection
Znd |
Flow control | 5= | Anaerobic Anoxic . " . Sedimentation eparation Discharge
—_— — Aerobic |=— | Aerobic |— = | membrane |— — Effluent
tank tank tank tank tank
tank tank tank

4t 1 - 1

1!

H

i : MLSS removal

N Denitrification

| m———— - -——— -—— Storage tank

1 Extess 55

i

' |

1

H

i MLSS removal Filter Floccul ation Alz(S04)z

L —— - — —
press tank Polymer
‘ Flocculation
CAKE

Figure 2. Process diagram of improved MBR method with microbubbles in this study.

24. 28 A

Figure 20141 & 2 91o], MBRZ o] ufo| 2222 7] ]
& 8714 Relebe Wade] Yaes 21 AAeel Bk 4

\——_'

relRRE GUSES St 4Y FYFA AHR

1) Basef frame

2) Control panel

3) Supply pump

4) Mixing tank

5) Microbubble water outlet

01]/11 B H A5 HiF MLSS 5+ 97+2 mg/L(TOC
1145+£32mg/L)E S3E o, 7|& 3714 B9z Y9
MLSS& (1802 = 11 mg/L)9] oF 95%7} A A= o] B9tz
MLSS 5E+ U4 MLSS9| 5%=E &= ATt

Figure 39] nfo] 2 W& WAL R 30~50 pm 27]2] H]A|
7125 9z YR BYsilrh vlo|azHEe] RS
360 L/min°| 11, ZTH Y AHo] HEZVE 2FT & U=
S 9 = 2ZAARE AXstGrt. S5 39 92 (4 atm)
< 4AH KAt S A&ttt 371 YW B air inhaler